
New Corally parts

article number Description - part quantity In original packaging Price in €
1008 Diff balls 1/8 inch 10pcs 12SL/X - 10SL/X - F1 1 Yes € 3
1015 Diff balls 2,5mm Chrome steel RDX Phi 1 Yes € 18
1127 Ceramic moter ball bearings Wty2 1 Yes € 11
1220 Screws M2*4FH 10pcs 3 Yes € 6
1222 Screws M2*8FH 10pcs 1 Yes € 6
1232 Torx srews M4*10RH QTY10 1 Yes € 7
1233 Philips FH Steel screws M4*20 QTY-5 2 Yes € 6
1234 Steel srews M4*10FH qty10 1 Yes € 6
1241 Torx srews M3*30FH qty10 4 Yes € 5
1253 Nuts 2mm QTY-10 1 Yes € 4
2212 Steel srews M3*5 qty5 Motortandwiel 1 Yes € 4
10013 Thrust washer for SP12X US spec Universal wheels 6 Yes € 5
10050 Diff spare parts set for Corally wheels 12X 0 Yes € 19
10053 Diff washers 1pair for Corally wheels 12X 2 Yes € 7
10405 replacement antenna SP12X / SP12M microshock mount optional 1 Yes € 7
11962 Steel Screws M2.5 x 4 mm – 2.0 mm Hex Pan Head – 6 pcs 1 Yes € 7
74021 Wishbones F1 Graphite 1 Yes € 30
74031 Front leafspring GRP F1 1 Yes € 14
74404 Bodypost plate 3,2mm Dual composite P10 2 Yes € 24
74422 Rear bodypost plate left incl. Inserts 3,0mm Graphite F1 SL 3 Yes € 12
74423 Rear bodypost plate Right incl. Inserts 3,0mm Graphite F1SL 3 Yes € 12
74712 Front wishbone red anodised SP12X 1pcs 0 Yes € 38
74720 Front wishbone mount SP12X 0 Yes € 30
74725 Front rollcenter Spacer SP12X 1,0mm Graphite 1 Yes € 10
74730 T-bar with alu inserts Soft SP12X 1,6mm GRP optional 2 Yes € 17
74732 T-bar medium 2,0mm GRP 12X - 10X - F1 1 Yes € 24
74738 T-bar pivot spacers for use with 74730 SP12X / SP12M 1,0mm Graphite 3 Yes € 14
74740 T-bar lower spacer 1,6mm GRP 12X - P10 - F1 1 Yes € 10
74742 T-bar lower spacer Medium SP12X 2,0mm GRP 3 Yes € 10
74748 M3 post 20mm length steel 2pcs 12SLX/AR 1 Yes € 10
74752 M3 post 6mm Reinforced black nylom 3pcs 12X - 10X F1 1 Yes € 8
74753 M3 post black nylon Qty3 Fiber reinfoced 8mm 1 Yes € 8
74754 M3 post 10mm Reinforced black nylom 3pcs 12X - 10X F1 5 Yes € 8
74756 M3 post 15mm length reinforced black nylon 3pcs 12SL/X 10X F1 3 Yes € 8
74761 Motorpod lower plate 2,4mm Graphite 12X 2 Yes € 24
74768 Damperplate 3,2mm Dual composite 12X - 10X F1 1 Yes € 28
74770 Front bumper 2,4mm Graphite 12X 2 Yes € 19
74771 Motorpod base SL 3,0mm Graphite 10SL 1 Yes € 30
74772 Motorpod base plate 2,4mm Graphite 12SL 1 Yes € 28
74773 Rear bodypost plate 2,4mm Graphite 12X 3 Yes € 28
74777 Rear bodypost mount plate 2,4mm Graphite battery+5mm 12SL 2 Yes € 11
74778 Side links 2,4mm Graphite 12SL 3 Yes € 17
74779 Side links 1/10 SL - 3,0mm Graphite 10SL - F1SL 1 Yes € 19
74783 Rear bodypost plate 2,4mm Graphite 12SLX 1 Yes € 12
74820 Wishbone connector SP12M 1,6mm grp 1 Yes € 10
74821 Wishbone connector SP12M 1,4mm Graphite 1 Yes € 13
74822 Wishbone connector SP12M 2,4mm grp 5 Yes € 10
74823 Wishbone connector SP12M 2,4mm Graphite 4 Yes € 13
74830 T-bar soft GRP SP12M 0 Yes € 22
74840 T-bar connector rear SP12M GRP 4 Yes € 8
74851 T-bar connector front SP12M GRP 1 Yes € 10
74856 T-bar connector S.P. Version SP12M Graphite 2 Yes € 19
74857 T-bar connector Graphite SP12M tweak adjuster position 5 Yes € 24
74858 Tweak adjuster Graphite SP12M Use with 74857 1 Yes € 22
74860 Motorbar SP12M GRP 2 Yes € 12
74870 radiotray GRP SP12M 1 Yes € 17
74871 Radiotray graphite SP12M 2 Yes € 22
74873 Radiotray Graphite SP12M tube damper Position 1 Yes € 24
74876 Radiotray 6-cell Graphite SP12M 5 Yes € 22
74877 Radiotray centr post SP12M 5 Yes € 5
74881 Battery bar 4-cell SP SP12M Graphite 1 Yes € 17
74891 Stick pack mounting kit SP12M Graphite 1 Yes € 42
74894 Aluminium battery posts SP12M - C4 - C4.1 1 Yes € 10
74905 Tube-damper 1pc 12SL/X - 10X - F1 4 Yes € 18
75058 Frontbeam AR Graphite SP12G3 for camber bar 1 Yes € 24
75217 Motorbar SP12G3 Graphite Lightweight 4 Yes € 15
75290 Ball joint set For rear suspension 12SL/X - 10X F1 2 Yes € 8
75291 Ball joint set, low for rear suspension 12SL/X - 10X F1 1 Yes € 10
75302 Radio tray posts SP12G3 set of 3 1 Yes € 12
75532 Bearing holders 0,5 setting 12SL 1 Yes € 24
75536 Bearing holders 2,5 setting 12SL 2 Yes € 24
75537 Bearing holders 3,0 setting 12SL/X - 10SL/X - F1 1 Yes € 24
75548 Side spring adjusment for rear suspension 12SL/X - 10SL/X F1 1 Yes € 6
75553 Side springs for rear suspension Medium 12SL/X - 10SL/X F1 1 Yes € 6
75554 Side springs for rear suspension Hard 12SL/X - 10SL/X F1 1 Yes € 6
75566 Front springs SP12X 3,0T/1,5mm (opt) 1 pair 4 Yes € 7
75568 Front springs hard SP12X 3,25T/1,5mm 2 Yes € 7
75571 Front springs X-soft 0,8mm 2 Yes € 4
75573 Front springs Medium SP12M 1,0mm 2 Yes € 4
75574 Front springs Hard SP12M 1,1mm 3 Yes € 4
75575 Lower front springs C10 5 Yes € 4
75576 Front springs X-hard SP12M 1,2mm 2 Yes € 4



New Corally parts

article number Description - part quantity In original packaging Price in €
75582 Front damper rings SP12X - SP12M 2 Yes € 9
75583 Front damper post 1/12 1 Yes € 9
75701 Bodypost set 50mm 1pair 12SL/X - 10X - F1 1 Yes € 8
75771 King pin F1 C10 3 Yes € 6
75772 Caster / camber ring set 7 Yes € 7
75776 King pin with nut CCT For use with camber bar 4 Yes € 8
75791 Steering blocks 1pair 12X 2 Yes € 7
75795 Tuning steering blocks ballraced excl ball bearings 12X 2 Yes € 10
75821 Left Wheel plate SP12? / SP12M For Corally wheels 1 Yes € 5
75841 Drive plate 1/12 1 Yes € 5
75854 Front axle Red Dural SP12X - SP12M 8 Yes € 6
75912 Thrust bearing 12X 2 Yes € 5
75920 Diff nut set short 2 Yes € 5
75924 Diff nut hex (M7) US spec 12X 2 Yes € 6
75930 Bearing holders set black nylon 3pair 12SL/X - 10X - F1 2 Yes € 6

75957 WC Cross brace green GRP 1,5mm F1 1 Yes € 11
75960 WC Upper suspension mounts caster 3pairs 12X - 10X - F1 3 Yes € 19
75961 R5.2 Upper suspension mounts 1pair 1/12 2 Yes € 6
75965 R5.2 Upper suspension arms eyelets 1/12 - 1/10 1 Yes € 6
75967 R5.2 lower A arms (1 pair) 1/12 - 1/10 1 Yes € 6
75969 R5.2 Pivot balls 5mm short 1/12 - 1/10 1 Yes € 6
75971 R5.2 Pivot balls 4pcs 1/12 - 1/10 1 Yes € 6
75974 WC Kingpins 1pair 12SL/X 10X F1 2 Yes € 13
75978 WC front axles titanium 12SL/X 10X F1 2 Yes € 18
75979 Hingepins Hardened steel SP12X WC 1pair 1 Yes € 10
75982 WC E-clips 1/8" 6pcs 12SL/X - 10X - F1 1 Yes € 4
75984 WC setsrews 5-40 * 1/8" 4pcs 12X - 10X F1 1 Yes € 6
76104 Bumper ring rubber SP12G2 - SP12G3 2 Yes € 3
77165 Diff shims C4 touring 2 Yes € 3
77240 Shock absorber seal rings C4 Touring 2pair 3 Yes € 6
79187 MIP CVD thread lock Assassin 1 Yes € 4
395600 Motor screws – M2.5 x 46 mm – 2.0 mm Hex Pan Head – 3 pcs 1 Yes € 4
762092 Wheel hub Left long 10SL/X - F1 1 Yes € 19
1233B Hex FH steel srews 8-32 * 5/8 inch 16mm Qty5 2 Yes € 8
74730A T-bar soft 1,6mm GRP without alu inserts (1255) SP12X / WC 1 Yes € 17
74732A T-bar medium 2,0mm without alu inserts (1255) GRP 12X - 10X - F1 2 Yes € 17
74795A Servo post red anodised duraluminium 12X - 10X - F1 0 Yes € 24
75775A 1/12 King pin with nut 5 Yes € 7
75959A WC cross brace narrow Graphite 10X New generation 4 Yes € 14


